Civinnovate

Discover, Learn, and Innovate in Civil Engineering

https://civinnovate.com/civil-engineering-notes/



Y — -

ENVIRONMENTAL ENGINEERING

1.

WGtET Demand (Handout)
J.

Sources of Watev
3.

Water @Quality Patameters (yandout + Notes)
% Treatment of water

5. Water Distributions ( Handout 4 Notes)

6. Quality Characteristics of Wastewater ,,ndout)
3. Disposal of S5ewage (uandout)
8. Treatment of 5Sewage

q. Sewers & Sewerage System

0. Solid Waste Management (wandout)

1. At Pollution (uandoen)

2. Noise Pollution

https://civinnovate.com/civil-engineering-notes/




TLTLLLL LTI I T st s e v d

1. WATER DEMAND | W /0/
Py. No, 84 (w8)
Q>
o 3
= L8000 — 4200 m/‘d
20y WTP | Capacity = 6000 m%l
[...]
[on-] < 107 molj

pH{-’f

} Acidic Water
pOH > 1

CASE [ - [H-i'] < 10-? T‘ﬂﬂl/l
[o] > 107F mol/,

pH > %
POH‘QI"

[Ht] [on] = 107"
1091 {[m] [w]} - 1ogp 107

10910 [H'r] + Iog,u [CIH'.J =~-14

} Basie ‘Water

14

pH 4 pPOH = |4

Acteptable Limit of pH of water = 6.5 - 8.5

https://civinnovate.com/civil-engineering-

l:. — I_ e | SNEEESSESSE
1

AARREELEEEEELEE R

)
F

AALL L4 4

/-

IVIIIZE R

l




“ e e e

‘f‘f-'Mtusuwemen’c of pH

@D - PH can be measured exactly with the help ot Specialized devige
@9 Called as Potentiometer ¥ it can also be compuyted approximate |
@y Wth Help of indicator. |

9 - Indjcators arve elther weak aclds or weak bases , which show a
&9 Chavacteristic change in thelr colour at certain pH Yange .

* Those ndicatoy which change thely colouy In acidic Tange g
called as  Acidic Indicator (Methyl orange) 2 those which charge
Their coleur in Basic dedr Range is called as Basic 'ndicator

(€9 Phenolphthalene)
« Indicator ave used fo determine the end points of Titration,

Pg.No. a1 (w8)

@
\

i

[on] = 105¢ m mol /)

= 107°¢ x 167 mol/,

= p [p-%¢ mol /,

POH = -log, [107%¢]
= 8.6
pH = 14- POH = 14-86
= 5.4
Pq.No. 94 (wWB)
0.3 py-a.as
pH + pOH = 14
g.25 + pOH = 14
2. pOH= 435

https://civinnovate.com/civil-engineering-notes/

voevovebElOLUBERREERORZELELLLY




[ CIH*] - '0~4+’f5 TﬂOl/i
T wole of OH" - 134

10°%% moles of OH = 10-4%* x 1% g
10-4%x 13 x 10° Mg

it

0-302 Mg

if

tone® of [ow] = 0302 MI/)

Pa.No. 94 (wB)

| S

Q3% on -6, [HY] =10 ™I
pH=2, [#]=10"% mol/y

_ 107641078
E K

Pg.No. 44 (wWB)
Q- 33>
- PHA = 4.':1
[oW]ag = 2% [on],
e ok -4.1
2147 o

https://civinnovate.com/civil-engineering-notes/

= 5,05x 107 ™ol /i

™

Fa T A T & T 5. T o T 5 T o S o

AT 4 WA T

W e el ol s aly s 1

— -



POHa = 14- 4.2 =4.8 :

[on]s = 10798 mol),

[oH]g = ax1071® molj

OO0 080 EET P

pOHs = 9.49
pHe = 14 - 4.49 = €59 4 g
52> Alkalim%y

D - Alkalinity is defined as. ability of Certain species o neutvdlized
2 Ptions present in water. (N natuvally occuving water, ceviain
D Major species ave present which bagnge Constitutes more than

D 497 of Total Alkaline Species -
@ " They are [on], 0%, Heog

2 The Minor species Whrc,h eonstitute (ess “rhan i '/ of 'Tc:rh:ll mkqhne'

2 apecies are
H5, NH3, HaPO4', HPO; » HsS$i03", HaBO; ete

OH™ 4 H' —— Ha0

9=

co*

+ HY —— HCO,
HCOs + H1 -——%‘ H2C03

weaqk acid

OH™, (0%, Hco, ave ingjor species beeause they ave obtained -
in watey from mineral deposit from earth crust as well as.,

dtmospheric (02, o .
The Reaction with atmospherfc 0. is govevned by Hamys lqw

v e w w @9 WweWwWeEeEOvVe BUE

NOTE : Henry's law' States that “ The concentration of various gases
in &liquid i propottional +o Concentration of these gases in
' 4he atmosphere of that liguid” |

I https://civinnovate.com/civil-engineering-notes/




GO, + Ha — HaCOs
Carbonic Acid

D

HaC0s — H*" 4 |Heos

Heg™ = Hh & |

2 i | =1
COy + MO = |HcCo, |+ oH

Impacts of Alkalinity j - 16 /n/n
|

High quantity of Alkaline species causes B,ﬁer taste in water.

2. The .Alkaline species tend 4o dorm  Incrustation or depogition
OVeY vavious sutfaces under Proper conditions,

//g

™

Co3 +Ca _ A, CaCo; ¥
| ?Nhr[& L%’oky)
SO B mrliitys
white

Rep7esentation of @@ Alkalinity
AlkalinWy s vepresented in tetws of ™9/) 44 a0y because -

iy 1t's equivalent wt. is 809 %48 thus make +he calewlaton easy
2\ Alwralinity s ultimately Comparved with Havdness & thus wyltten
in form of alos

Acceptable Limit =200 MI/1 as  (qc0;
cause For Rejection =600 M3/ as CaCOs

https://civinnovate.com/civil-engineering-notes/

P o A N e N e N e B e N e T o Y o .

P T T T T S o S o T U



Pg. No. 45 (wB)

ady ~.
I (oF - 20mg  OW'= 68 mg

HCO; = #123mg

Gram eq:= Given wt.

Equivalent wt .

Species weight mg. eq wi & Ca (03
C03 210 210/30 +mg.£q X 509?—3;;;9
OH" 68 68/1% 4 mg.eqx 50g = 200mgq
HCO0G 122 4y 122 amg.eqx 50g = 100mg |

Alk = 650 M3/ as CaCOs

OR

5 Mol of OF 1 ot oty

Alk. (M3/1 as (atos) = -
Eq. wt 6Ff (05

mI/) of HCO3 x €q. wh of CaCOs ¥
Eq. wt 0f HCO3

ma/a of OH™ eq: wt. of (acos
Ea’, wt. of OH™

https://civinnovate.com/civil-engineering-notes/

uuwuuuuwuvvmvuwwlﬂw'ﬁQﬁlililloliiilfmliﬁlﬂﬁf



L N oA
\EE‘___;TE_\% of  Alkalimty

T laborqtory, Alkalinity is weasured by titrating the water Sample
QQaINst Styong acid i-e 0.02 N H2804 ( as a Standavd)which Teacts
With Alkaline gpecies sent I1n Water,

pecies presen B

f Phﬁnﬂiph"rhqfﬁrﬁx Methy! Orange ave used as Standard Indicators

N the Test.

1 777~ Titrant 0.02N H2504 -
Vol
/
water Sample 4 P+ MO f‘m sea,ut',ncej
P+ Phenol phthalein MO * Methy! Orange
H< 82
Colourless 4_P—- P PH?ma Pink
pH(‘ 3.5 PH =45

Redfomangt Tl My Sy Yellow

£ 0.0aN H2504 15 uSed *

1 mi of acid 7Teacts with 1mg of alkalinity as CaCos

ey .49
N =_’No+ ol 9.eq of Hal04 qeq = wt. (9)
Vol, EntTESD Cq.-*N"l'.
No. oF g.¢q: Of HaS0s = (07%g
£ 0.02%107% 509
= %10 = 2x1p™°
https://civinnovate.com/civil-engineering-notes/

;0 e

P T T Y ) Py

e el ol ol ol o B ol G ST o TP Y



R —

rri
u>
m

2650 ml of water sample . K requived 106 ml of 0.02N HaS04 fo,
Complete titratlon. Find the Total Alk. (™9/1 as CaC0s)

n@_

=> ,

V !asmi 06 mi of acid veacts with (05 mg of Ak.as l‘:q(’%

in 2BO md Sample. |
.. Total Ak, = 105 M3 as CaCO3
. ) .O!QSJ‘F 3
JBUmJ. ! _
= 420 M9/ as CalOs

\-—

Pg. No. 45
Q.35
. = j?’umj
A y=200ml . - -
Alk = 30 = 150 mg, |
02 ' '
= 150 ma/,

5 mg ) as wmm.

c 5 2- 145 ™3f| as <-:a603 =
\OH Heos; (03

\___—-—V____,_p-/
pH =10 , pOH= 4
OH =jo~* mol/) x 1¥ x 107 ﬁ-,q - I? ma/; (as M'_OH" itsglF)

Tow)] = 1.3 ™k x50 = b ™) as (aC0s
i g

1000l of Ssample is onsidered acid consumed upto pH of 8.3
= )l x5 =55ml

" in 1k sample, 55 mg of Alk- 4 (al0s #\s v veutralized il &

PH of &3

(¥

https://civinnovate.com/civil-engineering-notes/

vvewvoLLeLBBOBOLOLOLLEOTLULIECELLERZORRRETE S



L
e :
‘% Curve

o OF Water Sample.
i UH- A1l H'r — H'g_o

783 h
w;' t Ht — HCO0; ® (formed from COEJ

Pink

Colourtess < 83 |- - — - - —— = H (03 HT H. (0
3 3 + —_— a3
(originally present)

Heo3 * ¢ HY — Ha (03

Yellow

Red/ﬂ‘raan“q"s Rl i

>l of acid
consumed

. (0.02 N H2%04)
@ The change n pH of water Sample w.7.t Volume of acid
tonsumed is depictated by TitrgHon Curve .
() Natural Water usually have pH ranging from 85 to 1.6

() At pH of avound &:3, OH™ & Half of Carbonate Feacte with H!
at this pH, Phepolphthalein turns colourless from Pink,
It 16 rtefevved as |1 Stage of Titvation. ov  Phenolphthalein

end pt-

@ At pH of avound 4.5, the Bicavbonates oviginally present as well as
those. formed From carbonate completely Yeacts whth H? jon, At this
pH | Methy! Orange turne 7ed from Yellow, Tt is vefevred of &nd

of Titvation or Methy! Orange end point

AR riNNNDNDOLOLELLEH § SPRLOLLDRRRRARRR R D

ra

https://civinnovate.com/civil-engineering-notes/



5 Ansi Pg.No, 45
= Q.36 3] =65 ™9/1 as Cacos

10 ;
1 = (85-5)x %> 100 M3/4 as CaCos

[HCOs] + [co% ] =145 M3/ as Calos
[Heos] =45 MIfu a5 Cals

W

Nml 5 30mix5
= 55m‘| =50md

3> Hardness -

Havdness 5 the propevty by virtue of which water doesnot form
lathey or Foam with Sogps ¥ Detergent.

autFicient
Tt is due fo the presence of Muﬁwalen’r Metd“\‘t Cations presents
N water ' '
pge " AT - O ren -C'f“/fﬁr”'

Mo2* A1 Nﬂ”/ﬂsq/Mﬂa*

M Rt o -

¥ ). 0

Types of Ha'rdne,ss

The type of Hovdness i¢ ¢lassified on the bases of ’rhe anions
orginally associated with Multivalent Metallic ‘cations in water.

Tt s of following 2 Types:

bbhbb\sBbb%i&&bbbl&'lﬁ&&"l’?!

=
3-<> Carbonate Hardness

3 't is duedo the presence of Carbonates & Bicotbonates orglnaﬂy
5 associated with Multivalent Wetatlic  tations present In water.
5 Such Hordness s easy o Yemove by Bbiling & Thus it 1s also
s Teferred as Temporary Hardness.

>
>
»

https://civinnovate.com/civil-engineering-notes/



<3 i SN "
< Non_carbonate Hardness ot
R Chloride , N1t |
e caHons PYESEnt
by Boiling B 1t

Softening

5 due 1o the presence of Sulphates,
korig\nmlg associated with Mu Hivalent Metal
' Watey, Guech Havdness cannot he Yemove
Teqm‘\es certain Spec.ialize technigue? alled Water

J*‘?‘Chﬁ\lq,ue& as follows !

@ Lime - soda Method

@ Ion Exchange / zenlite Method
Demineralization Method

@) Reverse Osmosis (R.O)

Impacts of Havdness

> Hatdness increases the Laundvy Expenses

2y Havdness s the presence of minerals in water & thus it also
imparts Taste to the Food: .

3> Excessive Havdness produces laxative effeet in water, The
(ommon laxative ate MgS04, CuSOa, CaSO04 etc.

4y Havdness  causes  Scaling n Boilers & incyushtation @ @ovey
Pipe. Thus, for Industrial water gupply, 7evo Havdness water by

reeommended.

Calculation of Havrdness .

@ To tal Hamdness

= M ] x eq, Wt of Cac03
eq, wt. of Ca®' .

¥ [7"”% 284 P’lqnf ] x €4, wl 0f (a0

eqwt. of Mg Ca(Heoy), (oo TS
+ s oy b oroat "- L N A & q
G | oy = |
U
https://civinnovate.com/civil-engineering-notes
g2 so2-




§® TH = CH 4 NCH

TH

Alkalinity

eeé

g @NCH = TH - CH

Eg-
Th = 300 M3/, as cal03
Ak =180 ™9/, as Ca CO3

300
GH = min { = [gO M9 )| as CaCOoz
180

NGH = 300-180 = [20 ™3/, as Ca®3

TH = 180 ™3/1 as Ca(oz
Atk = 300 M3U as (alos

CH =180 ™MI/1 as Ca (03 (BN

NCH =TH-CH =0

Pg. No. 9l
8107 jot - bomef eI = 165 mg /)
B a2t =yomoy

v Mgt =30 Mafj

v AL = 3 ™9y
Heop = 190 ™9/

40 ™3/} x 50q + w'g'ﬁaﬁg + _S__HE_Q..xBOQ
20 g - 9

- 041.6% ¥ 242 ™I as Cal0s

Th™

https://civinnovate.com/civil-engineering-notes/

vwoeweovseevoLvLsosoovewveortovLiToLoLeee




- . - - - -

mka\in'nty . 190 ™M/} « 504
6lg
=155 % v 156 mg/y as CaCOs3

CH = 156 M9/, a$ Cacos
NCH = 242-166 = 86 m3/L o# a5 CaCOs

9. N0, 43 (wp)
8.23> b—— TH ———

mea/ 2:6p 4.0 . 6.35 6.85
L
rfﬂ“ Mot | et | k|
meq /, _ HCO3 50 Cr .

K i T 645

k= Alk —4= NH)

CH
(niwo - 3~3> x50 =40 M3/| qs CalO3

~Limvs of Harzdness

iy Al
2y GFR

n00 MA/) as CaCO3

b

i

600 ™3 /1 as CalO3

3y Pretevied Limit for Dvinking <« #5- 115 m3/1 as Cal03

Degree 0f Hardness

; TH (mgﬂ as Cat0s) Degree
0- 55 Sofd
55 - 160 5tightly Havd
100 - 200 | Moderately Havd
~ Q00 very Havd / Havd
|

https://civinnovate.com/civil-engineering-notes/

ARELLEEAEEAAAA

4

I

I VIIITT R EE

l



® 4> Tota) Dissolved 5plids (TDS)
®» = 2
® TIDS can be 'measuted acourvate
®» Dy 9pecitic Conductivity Test:
® This Test 15 carvied out by BDionic water tester at o standard
e ot A6°%¢ .

ly by Gravimetric Methed & Approximaie,

® tempevatur

® \ore
) /s approximate because, the compound which get dissolved

a This Tes ‘
> 'n water but do not get ionized cannot be measured by this
2 W

5 Test
Eq. Phenol, Aleohols, ketone ete.

As  Temperature increases, olectrical (onductivity alse increases
=1

oI Manuals Fformula e for TDS

Electrical Conductivity 10 M Hhofon x Temp Coethicient = TDS (")

Temp cocfF =k = 0.65 (at 25°¢ ")

https://civinnovate.com/civil-engineering-notes/

v Y Y YV VYW IPVWVUOUVWVUVOVO P IERPVYVSD O OV

FIe Ty ——




*r__ LW L T oWt oW _-r .-. l J —
PUMP HOULSE
S CREENING pPuUMPps
o X X
water creens _..nm_ @
: centrifugal
\of
s to rtemove large To contvol
M tloating suspended Discharge
B matter from
< Raw watey
—_
P
j18]
=
< | =
S| &
= | £
|| §
-
T
Lhe
(=]
A
al)
)
o
M.l.
o
g
)
=
a
')
#€ |

!

AERATION

Reagtors

To incvease the

SUTFace Avea
of watey

To Distribution
System

Aerations | —r Coagulation

up of
R, Floc oﬂqﬁw.n_ﬁ m.wn_ imentaHor
e e e S - entet
" COAGLLLATIONS | IFLOCCULATION SEDIMENTATION
_ o
- Floccula Hon Flocculated Clarifiers or
Tank _ chamber water | Sedimerriert”
| _ Tank §
| 3
L =
e 1 el e .
“To add coagulants  To €nsuT T ensuve g
& +0 Induce format® of m@wzmam:m of
fast ﬁ._mv:_um _u_@mm_.‘ Hoces ;.(T_DJ _U-Qﬂ_m_q .ﬂMO%h
ave easily settleable p, =
by ‘nducing slow .mqniﬁiamﬁ...
mixing Force g
9o
Sett
2%1
[
£
>
DISINFECTION _n_ﬁrbja?_w
Disinfecton | Fitered  |Slow Sand &
Tank water Rapld Sard
Filter

ﬁ..“ kill ﬂ&gmma c

coagulation Aided

To ensute sethlement

of ~emaining
Suspended gol; A




% Screening | .
= |5+ O'PE',TU'HOPI ad(j'p'!'&l in WTP as it vYemoves

maiter which Teduces wear & Tear of the
Load on the Trveatment Plant.

® * Scyeening 15 1he
® lavge Floating suspended
® fumps X also veduces the
® «Their ave following & Types of SCYEENS

b M Fine Screans

) . They ave in' the *form of wite mesh  with ¢/e Spacing

less than aomm .

« These Screens get choked e,asqu,+hus YequiYeing {fea,uen+ cleaning.
ns they ave not very

=
& - Due to High opevation cost of such seree
o (Ommon in W.T.P |

=
@ Coarse Sc:.'reerts

* They ave in the form Of- pqronel iTon or alummmm bars with %
spacing between 0 to 100 mm,

« These ave most commonly used as Theq allow h!gher d1schq1'gas

2 without the problem of frequent Choking.

2 *They tan be Mechanically Cleaned @ by Raking Mechanism

>
= |Pesign Data |

D

1> The baws ave of 10 - 26mm in diameter
2y The Screens gve always placed inclined at an“angle of 45 to 60°
w2 With horizontal in direction of flow, |

3> Initial Head loss Ch.)
Head lost b/w U/s & D/s section when the screen is 100 7 Clean.

=

LL

bhbbbbLbe

- i i e o K S ST ey S



hy = 0.0%29 (v*-u2)

V= veloctty thvougth the screen (M/s))

W= velocity at the V/s gection (M/s?)
hL =+ m

&
> Tota) Screen area In contact with water = A
The scveen ghould never be allowed 4o be clogged more than Afz

5
b+ Velocity thvough a 1067, ¢leqn screen (V) should be between
0.8 - | m/q | .

*  Aeration

*Aeration 15 o process of bﬂnq\nq the incoming wa+e'r in intimate

contact with Air.
* Aeration 15 atcomphshed with help of Aeration meactors in which

fhe basic principle is 10 ﬁncrease *Fne sutface. avea of water as
much as possible

Advantaqes of Aeration
® 1% inereases. the dissolved oxygen content in water.
® 1+ veduces the quantity of undesirable gases such a$ Ha$, NHs,

ﬁﬁff?@ﬁﬁﬁﬁﬁﬁﬁﬁﬁppppnu

5

CHa etc from water. \

@) 1t removes the volatile compound Such as  phenol, Humic acid ete.
from water.

@ 14 helps the precipifates the Dissolved Tron % :ngne,se PTEE’_GMI ~

YL

in water.
4Fe" 4 0.t 10H0 — 4F(0H), § + ant

aMn™ +0s t QH:0 ——— 2Mn0,§  t 44

https://civinnovate.com/civil-engineering-notes/

PONPLLPLL



. : : R . 0 7
NOTE @ () Aevation of Ground Watey Usually induces Acidity in Watey

@) Aevation Helps in Disinfection Process .

Types of Aerators ' . ;-

O

1> Cascade Aerators

-

|
|

A\

\

l
!
!
{
i

Masonty

e b e

> Robust & Duvable
- operation & Maintaenance (04t 15 least:

2y Spray Nozzle Aerator F
- M -

| 832 [/ AL QA

— Tan::ﬂ' Process

- EfFclency 15 Highest
— Operation & Maintenance st 1s highest | i

> Nozzles are subjected to frequent Choking
-~ Only Uused for Groundwater

COLOLOLLLLELLLLLOLELLLLEGULULUUGUEEEEEE G

https://civinnovate.com/civil-engineering-notes/ ‘



3 e -
> TT'GH!hg /ng Tower Aevator

---_-J—xﬁ_“_ e i O

—

E i’ p gTqve\ Helps in ggneraﬁnﬁ
p% : Turbuiance]
C—\\\" -»/rD /<JTTGH’

R QAR
/////7/////7/////4Toﬂw

Process

=> Initial constyuction cost Vs High,

= Efficiency is 1ess than cascade Aergtor
—> Lless Robust & Duvable than cascade Aerator

NOTE ¢ Screening 15 o Compulsory ' process. for susface watey %

Aeraton is ompulsory process for Ground Woter as well as water
Obtained trom bottom layers of Lake.

% Sedimentation

—

 Sedimentation 18 fhe process by which the SusPended Solid 4
present in water settle by the action of C—:mvltu

» Their are a Types of Sedimentation

() Plain Sedimention - 5Sedimentation without (oaqulotion &
Flocculation,

(® Coaqulation Aided sedimentation - Sedimentation qssisted by
JLooqulaﬁ‘on % flocculaton

https://civinnovate.com/civil-engineering-notes/

o DT DPOPOLOCLLLLEEERRRRRLRRRRRE R R



abuubbhLLbhbbbhbtbtlIlllll&&&!!UIJ

Th eovy of Sedimentation
In geneval, the particles which have higher diameter ¥ "”@her
Sp. Gravities have a higher tendency 1o get settled.
In Natural water, impurities can be either Organic &%&
Inorganic whose Sp. Gvavity vange as follows :

Types of Impurities| . G Gs deslgn
Organic t-2 L2
Inorganic 2.6-249 2.65

|

In watey treatment , the settling behaviour of one pavticular i
analyse ¥ is applicable +o all the particle in Suspension. This is
talled as Type 1 Discrete Partcle Settling in which parﬂcies do net
interfere with eachother while Seﬁnng Lo )